EO1

EO1/CRANKCASE ASSY

Item

Part No.

(English part name)

Q
<

Design

Effective

Interchan

Remark

No Change | date | geability
1 |0800-013000 CVT ASSY 1

2 |0800-013200 CVT CASE COVERASSY | 1

3 |0800-013100 CVT CASE ASSY 1

4 |0800-012000-0001 |RIGHT CRANKCASE ASSY| 1 RED
4 |0800-012000-0002 |RIGHT CRANKCASE ASSY| 1 BLUE
5 |0800-011000-0001 |LEFT CRANKCASE ASSY | 1 RED
5 |0800-011000-0002 [LEFT CRANKCASE ASSY | 1 BLUE
6 |0800-014000 LEFT CRANKCASE ASSY | 1




EO2 / LEFT CRANKCASE ASSY

EO2/LEFT CRANKCASE ASSY

Item

Qty

NoO Part No. (English part name) Remark
1 [0800-011300 OIL FILTER, ENGINE 1

2 10040-012006-0030 [(BOLT M8x50 2

3 |0010-090005-0030 |BOLT M6x16 1

4 10130-011400 PLUG, SEAL 1

5 ]0010-080008 DOWEL PIN (8114 1

6 ]0110-013030 O-RING 18x3.55 1

7 10110-013001 DIPSTICK, ENGINE OIL 1

8 10180-011006 WASHER 14 2

9 [0180-011007-0030 (BOLT M14x1.5 1

10 [0010-021005 DOWEL PIN G101 14 4

11 |30400-01701 BEARING 6303 2

12 130400-01704 BEARING 6203 1

13 [01A0-012010 SCREW 1

14 130601-112050 CLIP, BREATHER HOSE 2

15 ]0180-012008 HOSE, BREATHER 1

16 |[01A0-011003 NIPPLE 1

17 10010-013006-0010 |JOINT, BREATHER HOSE 1

18 |0800-011103-0001 |BEARING SLEEVENR 1 RED
18 |0800-011103-0002 |BEARING SLEEVENR 1 BLUE
19 |0800-011102-0001 |BEARING SLEEVEN 1 RED
19 |0800-011102-0002 |BEARING SLEEVEN 1 BLUE
20 [30406-00500 NEEDLE PIN P 5x11.8 2

21 ]0180-014004-0020 [BOLT,RETAINING PLATE 2

22 10800-011001 GASKET, CRANKCASE 1

23 ]10800-011008 PLATE, OIL STRAINER 1

24 10800-011009 OIL STRAINER 1

25 10010-023305 WASHER 8.5 1

26 ]0180-332002-0020 [BOLT M8x12.5, FLANGE 1

27 [0800-011100-0001 [LEFT CRANKCASE ASSY 1 RED/
27 10800-011100-0002 [LEFT CRANKCASE ASSY 1 BLUE/
28 (0800-011101-0001 [LEFT CRANKCASE 1 RED/
28 ]0800-011101-0002 [LEFT CRANKCASE 1 BLUE/
29 10010-013010-0030 [BOLT M6x50 1

30 ]0800-011007 LOWER GUIDE, TIMING CHAIN 1

31 |0800-011004 IDLE GEAR, BREATHER 1

32 [0800-011002 GASKET, LEFT CRANKCASE ( 1

33 |30801-01005 CIRCLIP 10 1

34 0800-011005 WASHER10 1

35 |0800-011006 PLUG SCREW 1

36 |0800-011104 IDLE GEAR SHAFT, BREATHE] 2

37 (0800-011203 OIL SEAL15%26%6 1

38 |0800-011201 GEAR, BREATHER 1

39 |30400-01003 BEARING 6200-RS 1

40 |0800-011202 SHAFT, BREATHER 1

41 |0800-011200 BREATHER ASSY 1

42 10130-011109-0030 |BOLT M8x60 1

43 ]0110-013005-0030 |DRAIN BOLT, M12x1.5 1

44 10010-021014 WASHER 12 1

45 |01A0-012200 SWITCH, OIL PRESSURE 1

46 |0010-060010 WASHER10 1

47 |0800-011105 SEAT, BREATHER 1
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EO3 /RIGHT CRANKCASE ASSY

EO3 /RIGHT CRANKCASE ASSY

It,fl,\(r)n Part No. (English part name) Qty
1 |[01A0-012010 SCREW 1
2 [0180-073002 O-RING 10x2.3 1
3 [0800-073001 BODY,RELIEF VALVE 1
4 10180-073003 OIL PLUG, RELIEF VALVE 1
5 10180-073004-0050 SPRING, RELIEF VALVE 1
6 10180-073005-0010 RETAINER 1
7 [30800-01205 CIRCLIP 12 1
8 [0800-073000 RELIEF VALVE 1
9 ]0180-073006-0010 PRESSURE STRIP, RELIEF VAl 1
10 |0010-021019-0030 BOLT M6x12 2
11 (0010-021005 DOWEL PIN G10T 1 2
12 |0180-013208-0030 BOLT M6x45 11
13 |0130-011109-0030 BOLT M8x60 3
14 {0110-013031-0030 BOLT M6x80 1
15 |30011-060030820 STUD AM6%30-8.8 4
16 |30202-060110 NUT M6 4
17 |0010-090005-0030 BOLT M6x16 2
18 |0800-012200 SENSOR, GEARSHIFT 1
19 |0180-023002 O-RING 24x2.5 1
20 |0800-012002 GASKET, CVT CASE(2) 1
21 |[30406-00500 NEEDLE PIN P 5x11.8 2
22 |0180-012006 OIL SEAL30%45x7 1
23 |[30499-03000 BEARING 3206A 1
24 130400-01704 BEARING 6203 1
25 [0800-011102-0001 BEARING SLEEVEN 1
25 |0800-011102-0002 BEARING SLEEVEN 1
26 |0800-011103-0001 BEARING SLEEVENR 1
26 |0800-011103-0002 BEARING SLEEVENR 1
27 ]0800-012100-0001 RIGHT CRANKCASE ASSY 1
27 |0800-012100-0002 RIGHT CRANKCASE ASSY 1
28 [0800-012101-0001 RIGHT CRANKCASE 1
28 ]0800-012101-0002 RIGHT CRANKCASE 1
29 |[01A0-011003 NIPPLE 1
30 (0010-013010-0030 BOLTM6x%50 1
31 (0800-012001 GASKET, CVT CASE(1) 1
32 |0800-011007 UPPER GUIDE, TIMING CHAIN 1
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EO4 CVT/CVT CASE ASSY EO4 /CVT CASE ASSY

It,\elT Part No. (English part name) Qly
1 ]0010-021019-0030 BOLT M6x12 5
2 |0800-013103 RETAINER, CVT BEARING 2
3 |30499-04000 BALL BEARING 6208 1
4 10800-013104 OIL SEAL 34x55x%9 1
5 |0800-013101 CVT CASE 1
6 |0010-013009-0030 BOLT M6x40 3
7 |0180-013208-0030 BOLT M6x45 11
8 10010-013010-0030 BOLT M6x50 1
9 |[0180-011005 DOWEL PIN G131]1&
10 |0800-013110 VENTILATION PLATE, CVT 1
11 |0180-011007-0030 BOLT M14x1.5 1
12 10180-011006 WASHER 14 2
13 |0800-013102 GASKET, CVT COVER 1




EO5 CVT/CVT COVER ASSY EO5/ CVT COVER ASSY

ItNe(r)n Part No. (English part name) Qty
1 |[30105-060012420 SCREW M6x12 1
2 10180-013206-0010 LIMITATOR, OIL SEAL 1
3 [0180-013207 OIL SEAL 1
4 |30400-01702 BALL BEARING 6003 1
5 [0010-080010-0030 BOLT M6x10 1
6 [0010-060009 WASHERG 1
7 |0800-013201 CVT COVER 1
8 [0010-013008-0030 BOLT M6x35 14
9 [0180-013208-0030 BOLT M6x45 2




EO6 /LEFT CRANKCASE COVER ASSY

EO6 /LEFT CRANKCASE COVER ASSY

ItNe;n Part No. (English part name) Qly
1 |0010-013008-0030 BOLT M6%35 15
2 |0010-013009-0030 BOLT M6x40 2
3 |0010-023008-0030 BOLT M6x18 6
4 |0800-014011 PLUG 1
5 0800-014012 GASKET, PLUG 1
6 [0800-014009 BOLT M6x%1.25%35 1
7 10800-014008 SLEEVE, TIGHTENING 1
8 |[30400-02800 BALL BEARING60/28 1
9 0800-014002 CAP, OIL FILTER 1
10 |[0800-014003 O-RING 63x%2.5 1
11 |0800-014001 COVER, LEFT CRANKCASE 1
12 |0800-014100 SENSOR, RPM 1
13 [0010-090005-0030 BOLT M6x16 1
14 10180-014004-0020 BOLT, LEAD HOLDER 2
15 |0180-014003-0010 LEAD HOLDER 1




